ERGOTROMN"

Built with Anthro-DNA™

ASSEMBLY INSTRUCTIONS

Zido Base Storage Shelf

Product | Part# %.\
Base Storage Shelf ZBSSCG www.ergotron.com
NOTE: The Zido Base Unit is not included.

\ USA 1-800-325-3841

For the latest User Installation Guide please visit: www.ergotron.com
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WELCOME PARTS LIST

Thank you for purchasing Zido Before beginning assembly of your Zido Base Stor-
Base Storage Shelf. age Shelf, please review the parts list to verify that

your shipment is complete.
If you have any questions or if we

can help you in any way, please Product Quantity _Part Number

contact us at 800.325.3841. Base Storage Shelf 1 225-2644-00
Rear Clamp 1 225-2645-00
Front Clamp X 1 225-2646-00
[A FrontClampY 1 225-2647-00
Bumpers 8 175-5132-03
[@ Grommet 1 175-5327-00
1-1/4" Screw 5 325-5183-00
[X 3/8" Screw 2 325-5232-00
[ Nylok Nut 2 325-5186-00
[0 3-way Wrench (not shown) 1 225-5186-03
1/8" Hex Key (not shown) 1 375-5015-00
Strap & Buckle Kit (not shown) 1 ZSTRBK

STEP 1
Assemble the Front & Rear Clips

® |nsert one 1-1/4" screw through the threaded opening
on each Front Clamp. Tighten just enough to see the tip
of the fastener come through the top of the threaded
opening.

® [nsert one 1-1/4" screw through the three threaded
openings on the Rear Clamp. Tighten just enough to
see the tip of the fastener come through the top of the
threaded opening.
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STEP 2
Install the Base Shelf

m |ift the Base Shelf into place
under your Zido Base so it hangs
by the tabs at the top.

® |nstall the Rear Clamp onto the
Base Shelf. Using the 1/8" hex
key, secure with two 3/8" screws.

STEP 3
Install the Front Clips

® |nstall the Front Clamp X (the one with two holes
next to the threaded opening) onto the right side
of the Base Shelf. Using the 1/8" hex key, tighten
the 1-1/4" screw. Using the 3-way wrench or an
adjustable wrench, secure with a Nylock Nut.

® |nstall Front Clip Y (the one with no additional holes
next to the threaded opening) onto the left side
of the Base Shelf. Using the 1/8" hex key, tighten
the 1-1/4" screw. Using the 3-way wrench or an
adjustable wrench, secure with a Nylock Nut.

STEP 4
Install the Grommet and Strap & Buckle Kit
® Press the Grommet into place lining the cable pass-through.

® |nstall the Strap & Buckle Kit using its instructions.

CONGRATULATIONS! YOUR BASE STORAGE SHELF ASSEMBLY IS COMPLETE!

For Warranty visit: www.ergotron.com/warranty

For Service visit: www.ergotron.com
For local customer care phone numbers visit: http://contact.ergotron.com
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